Pos| Number Description Qty

1 47-0008]| Air handle 2

2 47-0009] Air bar 1

3 B-20005| KLocknut M5 DIN 439 2

4 59-118 | Plate for damper 1

5 B-360512Buttonhead screw M5 x 12 ISO738(
6 b-360520 Screw buttonhead M5x20 []907380
7 4732 Damper, welded 1

8 B-21000bLock nut M5 1

9 47-0009] Air bar 1

10 | B-01001pWasher 10 mm DIN125A |1

11 | Fje-7013[22pring 1

12 | B-02000bPlain washer 5 mm DIN90R1

13 | B-360508Button head screw M5 x 8| 1

14 | B-020006PIlain washer 6 mm DIN90R1




os| NumbePescription Qty
59-408 Deflector plate 2
59-403 Insulation side 2
59-402 Insulation side 2
59-404 Insulation bottom| 4
59-408 Insulation bottom|r2iddle
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. NumbgePescription Qty
59-22(0 Stainless steel edge
59-21Q Log stop 2
5904 | Holder for deflectgrlate
59-104 Tetiare air duct 2
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. NumberDescription

B-6506

| Blex ribbed flange bolt M6x10| 18

B-3604(

DButton head screw M4 x 8

78-312

Bushing

4854

Welded bottom hinge on stove

48001

Welded top roll

47-036

Hinge block

B-6506

PBlex ribbed flange bolt M6x20

B-3604(

DButton head screw M4 x 6 ISQ

vlo|N|o|n|s|w|Nn|—|o

48003

Welded bottom roll
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os\ NumberDescription Qty
B-300408lex socket countersunk head screw M4x8|DIN
57-004 | Back frame

57-512| Seal for door

57-502| Glass

47-026| Closing hook

B-33050%ocket set screw M5 x 4 DIN913
B-3305P2@ocket set screw M5 x 20 DIN913
47-310| Air handle

5703 Door plate welded

5740 Closing mechanism, welded
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. Numbe

rDescription

5909

Frame welded

5918

Tube w.flange cpl.

59-206

Cover

H305

Air connector

P-1208(

) Seal

QN |hIWIN|-|"T

B-3605

| Buttonhead screw




